
ENERGY BEST PRACTICES GUIDE:

WATER & 
WASTEWATER 
INDUSTRY



Water & Wastewater Industry 
Energy Best Practices Guidebook

Brought to you by:

This guidebook in whole is the property of the Public Service Commission of Wisconsin, and was funded through 
Focus on Energy.

Focus on Energy, Wisconsin utilities’ statewide program for energy efficiency and renewable energy, helps 
eligible residents and businesses save energy and money while protecting the environment. Focus on Energy 
information, resources and financial incentives help to implement energy efficiency and renewable energy 
projects that otherwise would not be completed.

©2016 Wisconsin Focus on Energy



TABLE OF CONTENTS

ENERGY MANAGEMENT 
[...]
personnel become familiar with how their facility uses energy and is billed for it, they can find ways to manage 
and reduce energy costs.

The Focus on Energy Water and Wastewater guide was developed to support the industry because of the 
industry’s enormous potential to reduce energy use without compromising water quality standards. Through 
the program, water and wastewater personnel have learned that energy use can be managed, with no adverse 
effects on water quality. Most locations that have implemented energy saving practices have also found 
improved control and treatment as an additional benefit. The improvements are often economically attractive, 
compared to their industrial counterparts, water and wastewater facilities typically see shorter paybacks on 
energy efficiency projects due to longer hours of operation. These facilities are necessary public infrastructure 
and therefore, have stable financial commitment for longterm viability.

The objective of this guidebook is to provide information and resources to assist water/wastewater facility 
management and staff in identifying and implementing opportunities to reduce energy use. This guidebook will 
help managers, administrators, and operators identify opportunities to significantly reduce energy requirements 
at facilities without affecting production. It also provides users with information on the value and need for 
proactive energy management of water and wastewater systems.

The goal of the Focus on Energy Business Programs is to help Wisconsin’s non-residential energy utility 
customers save energy and money while protecting the environment. Focus on Energy provides information, 
resources, and financial incentives to help implement energy efficiency projects that otherwise would not be 
completed. To learn more about Focus on Energy offerings, call 800.762.7077 or visit www.focusonenergy.com.



6   ENERGY BEST PRACTICES GUIDE: WATER & WASTEWATER

Energy Use in Water Treatment 
and Distribution Systems
Wisconsin consumes almost 400 million kilowatt hours per year to produce drinking water (about $34.1 
million)¹.  Wisconsin’s 581 drinking water systems, like their wastewater counterparts, vary greatly in size and 
process components. The 98 largest systems account for nearly 79 percent of the energy used to treat water in 
Wisconsin, while the remaining 481 small facilities use nearly 21 percent. On average, water treatment facilities 
spend 11 percent of their operating budgets on energy, according to the American Water Works Association 
Research Foundation (AwwaRF)². The table below presents the average energy use rates¹ for the various 
classes of drinking water utilities in Wisconsin.  It should be noted that one-fourth of Wisconsin’s drinking water 
utilities use less than 1.58 kWh per 1000 gallons¹.

    l  l l l l l l l l l l l l l l l 

  Type       kWh/1000 Gallons

      Class AB (> 4,000 customers)    1.81
      Class C (1,000 - 4,000 customers)    1.94
     Class D (< 1,000 customers)    2.41

    Surface water source (WI)    2.16
      Groundwater source (WI)    2.01

Energy Use Rates at Drinking Water Utilities Table 1 

  ¹ Wisconsin State Energy Office. (2015, November). Municipal Water Utility Benchmarking Analysis. Retrieved from WI SEO website 
    http://www.stateenergyoffice.wi.gov/category.asp?linkcatid=3890&linkid=1844&locid=160.

  ² Manager’s Guide for Best Practices for Energy Management, AwwaRF, 2003.

 l l l l l l l l l l l l l l l l l l l l l l l l l l l l l l l l l l l l l l l l l l l l l l l l l l 

The magnitude of energy savings available will vary depending on the type of treatment and delivery system 
in use, the age and condition of the equipment in use and the capital available to implement major changes, 
if necessary. Surface water treatment systems typically have more available energy savings since they require 
more equipment for treatment and have extended hours of operation compared to groundwater treatment 
systems. However, both types of water treatment systems have the potential to save significant amounts 
of energy, largely due to the aging infrastructure of the industry. It is not unusual to find 40 and 50 year old 
pumps, motors and controls that are still in use. Over 90 percent of energy consumed in producing and 
delivering drinking water is used for pumping. 



 ENERGY BEST PRACTICES GUIDE: WATER & WASTEWATER   7

Factors such as aging infrastructure, well recharge, well maintenance, well draw-down, local water quality and 
national/local security are likely to increase the need for improved treatment technologies, such as ozonation, 
membrane filtration and ultraviolet irradiation. These technologies are typically more energy intensive than 
conventional treatment. It is essential to address energy efficiency in the planning and design of new plants and 
equipment.

Energy Use in Wastewater 
Treatment and Collection Systems

Wisconsin has approximately 650 public and 360 private wastewater treatment facilities. A summary of the 
public facilities’ sizes is presented in Table 2 below. Wisconsin has many small facilities, approximately 85 
percent of all facilities treat less than one million gallons per day (MGD). Though they treat only 12 percent 
of the total flow, these numerous small facilities use about 24 percent of the total energy needed to treat 
wastewater in the state, making them excellent candidates for energy efficiency projects. The remaining 
facilities, which all treat over one MGD, process 88 percent of the wastewater. Because of their sheer size, even 
simple energy efficiency projects at these larger facilities can lead to tremendous savings.

Flow Profile of Wisconsin Wastewater Facilities Table 2 

    l l l l l l l l l l l 

MGD Number of 
Facilities

% of 
Facilities

Cumulative
%

% of Avg.
Design Flow

Cumulative
%

Total Avg.Design
Flow MGD

0 - 0.25 402 61.8 61.8 3.7 3.7 33.7

0.26 - 0.5 93 14.3 76.1 3.8 7.5 35.3

0.51 - 1.0 55 8.5 84.6 4.1 11.6 38.0

1.01 - 2.0 34 5.2 89.8 5.7 17.3 52.0

2.01 - 5.0 37 5.7 95.5 12.2 29.5 112.1

5.01 - 10.0 11 1.7 97.2 8.2 37.7 75.5

10.01 - 20.0 11 1.7 98.9 18.0 55.7 165.5

20.01 - 50.0 5 0.8 99.7 18.6 74.3 171.4

> 50 2 0.3 100 25.7 100 236

Total 650 100 100 919.5



8   ENERGY BEST PRACTICES GUIDE: WATER & WASTEWATER

What is most important to utility managers is that, “Nationally, the energy used by the municipal water and 
wastewater treatment sector accounts for 35 percent of a typical municipality’s energy budget.”¹ However, what 
is more important to wastewater utility managers is, “Electricity constitutes between 25 and 40 percent of a 
typical wastewater treatment plant’s (WWTP’s) operating budget.”¹

For another useful comparison, Table 3 shows the average energy use intensities for different types of 
wastewater treatment. Activated sludge treatment is broken down by flow range (MGD), and for each flow range 
the energy use intensity is indexed by millions of gallons of flow per day (MGD) and by biological oxygen demand 
(BOD) as a Key Performance Indicator (KPI). Because the cost of operating a wastewater facility is born by 
ratepayers, the energy intensity by population is also shown for comparison. 

Average Energy Use at Wisconsin Wastewater Facilities* Table 3 

¹  Statewide Assessment of Energy Use by the Municipal Water and Wastewater Sector - New York State Energy Research and Development    
   Authority, November 2008.
* The sample of facilities surveyed by Focus on Energy was not randomly selected and is not necessarily representative of all state facilities.    
   The sampling included facilities that participated in Focus on Energy.
** “Activated sludge” refers to diffused aeration, as differentiated from aerated lagoons and oxidation ditches which also rely on activated   
   sludge treatment.

ª Eighteen of these facilities are under 0.7 MGD; the remaining facility was at 1.2 MGD.

Treatment
Type

Flow Range
(MGD)

Number of 
Facilities 
Surveyed

kWh per 
Million 
Gallons

kWh per 
1,000 lb of 

BOD

kWh per 1,000 
Population 
Equivalent

Aerated Lagoon

0 -1 26 5,440 3,178 242,032

1 - 5 14 2,503 1,426 88,465

> 5 11 2,288 1,505 93,365

All AS 51 3,954 2,258 162,934

0 - 1 15 7,288 4,232 262,569

0 - 1.2ª 19 3,895 3,696 229,316Oxidation Ditch

Activated 
Sludge**



 ENERGY BEST PRACTICES GUIDE: WATER & WASTEWATER   9

Figures 1 and 2, as follows, show process flows for small and large wastewater systems. The Energy 
Management section discusses how to profile energy use at a facility, based on equipment energy usage.

Small Wastewater System 

Process Flow Diagram 
 

 

 

 

 

 GRIT AER S/C DISINF 

AEROBIC 
DIGESTER 

LIQUID 
DISPOSAL 

     EFFLUENT 

WASTEWATER 
PUMPS RAS PUMPS 

AERATION 
BLOWER(S) 

WAS PUMPS 

INFLUENT 

Biosolids Supernatant 

LEGEND 
GRIT Grit Chamber 
AER Aeration Tank 
S/C Secondary Clarifier 
DISINF Disinfection 
RAS Return Act. Sludge 
WAS Waste Act. Sludge 

 

Figure 1 



10   ENERGY BEST PRACTICES GUIDE: WATER & WASTEWATER

Figure 2 

Large Wastewater System 

Process Flow Diagram 
 

 

 

 

 

GRIT PC AER SC DISINF 

TH 

ANAEROBIC 
DIGESTER BFP 

SOLIDS 
DISPOSAL 

EFFLUENT 

TO ELECTRIC 
POWER 

SUPPLY FOR 
WWTF 

Fine 
Screen 

Coarse 
Screen 

Wastewater 
Pumps RAS Pumps 

Aeration 
Blower(s) 

WAS Pumps 

PS Pumps 

EXHAUST 

LEGEND 
AER Aeration Tank 
BFP Belt Filter Press 
DISINF Disinfection 
GRIT Grit Chamber 
PC Primary Clarifier 
PS Primary Sludge 
RAS Return Act. Sludge 
SC Secondary Clarifier 
TH Thickener 
WAS Waste Act. Sludge 

 

CAPTURED 
HEAT 

ENGINE 
GENERA

TOR 

Recycled Liquid Digester Gas 

TO WWTF 
BUILDINGS 

INFLUENT 



 ENERGY BEST PRACTICES GUIDE: WATER & WASTEWATER   11

ENERGY BASELINE    l  l l l l l l l l l l l l l l l l l l l l l l l l l l l l l

For any type of facility, baseline energy use is the actual energy use under current operating conditions for a 
given period of time, such as a year.  For purposes of comparison, a baseline is usually measured before new 
best practices are implemented. Baseline energy use can be measured both at the specific process level and at 
the entire system level. Energy baselines can be measured at different levels of operation and can be derived 
from energy bill data.  When an energy improvement measure is completed, the new usage can be compared 
directly with the previous baseline usage to determine energy savings.

Many water and/or wastewater utility managers index their facility’s energy usage through a production or 
demand index, such as kWh/MGD or kWh per 1,000lb of Biological Oxygen Demand (BOD). This index is called 
a Key Performance Index (KPI) or Energy Performance Index (EPI). Establishing an energy baseline helps facility 
managers understand the relative efficiency or change in efficiency relative to the core purpose of the operation, 
i.e., water production or wastewater treatment. 

Figure 3 illustrates a water utility’s KPI tracking relative to their goal. The baseline (previous year’s average, 
by month) is represented by green bars and an annual average is represented by a red line.  If the utility sets 
a goal to save five percent of its energy after it has implemented energy efficiency measures, a new annual 
average line (blue) is set as the targeted KPI level.

Electric KPI Goal and Tracking

M
W

h/
M

G
 (

K
P

I)

Figure 3 

Previous
Year’s 
Average

Current 
Year’s KPI 
Goal (5%)

7.00

6.00

5.00

4.00

3.00

2.00

1.00

0.00
Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec AVG 5% 

Goal

Month



12   ENERGY BEST PRACTICES GUIDE: WATER & WASTEWATER

Oxidation Ditch

Aerated Lagoon

Activated 
Sludge**

    lENERGY BENCHMARKS l l l l l l l l l l l l l l l l l l l l l 

An energy benchmark is an energy use target that a facility could achieve through the implementation of energy 
efficiency measures. There are many different types of benchmarks or targets for energy use, such as the 
energy use of the best 25 percent (or top quartile) of all facilities.

Benchmarking is a term commonly used by energy managers. It has a variety of meanings. For the purposes 
of this guidebook, the following definition from the American Water Works Association (AWWA) is considered 
useful:

“A benchmark is something that serves as a standard by which others may be measured or judged.”

A special type of benchmark is a best practice benchmark. Once a facility assessment has been completed 
to review the existing equipment and operations, a best practice benchmark can be estimated by subtracting 
the recommended best practice energy savings from the current energy use. Focus on Energy performed 
an assessment of the sample facilities and determined the energy savings from applying best practices. 
Subtracting the average best practice energy savings from the average energy use values for each facility type 
and flow range provides the Best Practice Benchmarks found in Table 4A for the three most common wastewater 
treatment types in Wisconsin. The values in the far right column show the amount of savings attainable from 
best practices, expressed as a percent.

Best Practice Benchmarks and Top Performance 
             Quartiles for Wisconsin Wastewater Facilities 

Table 4 

The table also shows the Wisconsin wastewater industry top performance quartiles, in terms of current energy 
use. The top quartile values seen here represent considerable improvements over the industry average for 
each facility type. Using the industry’s top performance quartile as a target is another way to approach energy 
efficiency planning. When facility operators compare their energy use with the average and top quartile values, 
they can see how their facility compares with that of peers. Once an energy management plan is established, 
the facility operator can track performance improvement. 

Facility
Type

Flow Range
(MGD)

Average 
Energy Use 
(kWh/MG)

Top 
Performance 

Quartile 
(kWh/MG)

Best Practice 
Benchmark
(kWh/MG)

Average 
Potential 
Savings

0 -1 5,440 < 3,280 3,060 44%

1 - 5 2,503 < 1,510 1,650 34%

> 5 2,288 < 1,350 1,760 23%

< 1 7,288 < 4,000 3,540 51%

< 1.2 6,895 < 4,000 4,320 37%



 ENERGY BEST PRACTICES GUIDE: WATER & WASTEWATER   13

MANAGEMENT
ENERGY



THIS PAGE INTENTIONALLY LEFT BLANK



 ENERGY BEST PRACTICES GUIDE: WATER & WASTEWATER   15

    lPROGRAM DEVELOPMENT  l l l l l l l l l l l l l l l l l l l l 

Energy management program development goes beyond lowering on-peak demand and improving energy 
efficiency. Water and wastewater utilities should incorporate a broad range of energy management goals 
including:

Water and wastewater utilities are tasked with minimizing the costs associated with protecting water resources 
while maintaining a high degree of reliability. The goals listed above consider both the costs associated with 
energy consumption and the reliability of high-quality water over time. A good energy management plan needs to 
balance these goals according to their feasibility and the priorities of the utility.

• Improving energy efficiency to reduce the facility’s total energy cost
• Learning how and when the facility uses energy 
• Minimizing fee/rate impacts by controlling peak electric demand 
• Managing systems when there is energy cost volatility
• Improving the efficiency and effectiveness of the operations that serve the utility’s core mission
• Striving for energy neutrality when opportunities exist
• Implementing cost-effective renewable energy    

    lUNDERSTANDING GOALS l l l l l l l l l l l l l l l l l l l l l  

The goals of an energy management program often overlap with other best practices for utility management. 
For example, an effective preventive maintenance program can improve motor efficiency and system reliability. 
Computerized maintenance programs can also contribute to the achievement of energy management goals if 
they provide specific information about equipment, such as motor size and equipment capacity, which can be 
used in profiling facility energy use. Preventive maintenance can be scheduled to indicate when equipment 